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KN95 Protective Level!

PRODUCT FEATURES

Baby Pacifier Grade Silicone

AFFORD

ABLE

Save up to 87% of total
cost within 3 months

SUSTA

INABLE

Main mask could last up to 3
years; Filter could last up to
14 days.(depends on the
contamination level)



- CARACTERISTICAS, ALTO NIVEL DE PROTECCION

High-temperature sterilization

Boiling disinfection

KN95

Filtration
Efficiency

A =95% /4




DISPOSABLE SURGICAL
MASK

STANDARD YY/T0969

PROTECTION
LEVEL KN95

BAJO PRECIO

MAL SELLADO, FACIL

CAUSA CONTAMINACION
SECUNDARIA A MANO. NECESITA
CAMBIAR CADA 4 HORAS.

PARTICLE
RESPIRATOR

DISEASE
IMPERMEABILITY

ALTO COSTE
INDIVIDUAL

COMPARACION PRODUCTO

REUSABLE
FILTERING
RESPIRATOR

GB2626

KN95

BAJO COSTO PARA EL USO
DIARIO, FACIL DE LIMPIAR,
MUY HERMETICO AL SELLADO.

N/A



e LARGO CICLO DE VIDA DEL PRODUCTO

Main mask last for 2 years, only need to replace the filter.

Reusable plastic mask could

Lower cost for a longer usage
time.

The one-way air valve will prevent ' \
secondary contamination by fast #H \\
filtering and deflating exhale air.

Affectively extending filter's lifetime and reduce cost
for consumers.

last over three years of life time.

ATTENTION

1. Boiling disinfection before use.

2. Remove the filter before disinfection.

3. Sanitizing before abandon the filter pad
for preventing secondary contamination.




IMAGEN DE PRODUCTO
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Paso 1.-Montaje del filtro. abra la
cuadricula, coloque el filtro entre la Paso 2.- Adjuntar la cuadricula a las
cuadricula. (Aviso: el lado mas mdascaras
oscuro hacia el frente)

Paso 3.- Pasa el cable por ambos

Paso 4.- Ajustar el tamafo de cada individuo
lados
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Certificate of Conformity

Report No.: A2002051-C01-R01

Lezheng Co., Ltd

Address : B building H block, North Industrial Park, LuoYan Street, Bacan

District, Shenzhen City.
Product :  Silicone mask

q

Model No. : S8/S8Pro/S9 (g
Test Standard : IEC 62321-5:2013, IEC 62321-4:2013, 2017, 9

1EC 62321-7-1: zmu.m:lmi.t.m'.mcma 2017. K“

mmammmmmmmmWMmh
review of test report on the sample of the abov product in
mmmdeummm1mumumﬂmnm
Directive (EU) 2015/863.

The results in this certificate are applicable only to the devices tested and/or test reports
verified. This certificate shall not be re-produced except in full without the written
approval of the This is valid only with the RoHS
report verified and identified by the undersigned.

mcsm-mmmummmmdhmm
after of an EU of with all relevant
EU Directives.

Date of issue: March 08, 2020

Shenzhen Alpha Product Testing Co., Ltd.
Building i, No.2, Lixin Road, Fuyong Street, Bao'an District,
518103, Shenzhen City, Guangdong Province, P.R. China

" Website hitp : //www. a-lab. cn Email: service@a-lab. cn

0009385

TEST REPORT [

Report No.: A2002051-C01-R03 Date: March 06, 2020 Page 10f3
Applicant: Shenzhen Lezheng Technology Co., Ltd
Address: B building H block, North Industrial Park, LuoYan Street, Baoan
District, Shenzhen City.

The following sample(s)and sample information was/were submitted and identified by/on the
behalf of the client:

Sample Name Silicone mask

Lot No. 2020022401

Model No. $8/S8Pro/S9

Manufacturer Shenzhen Lezheng Technology Co., Ltd
Sample Received Date February 26, 2020

Testing Period February 26, 2020 — March 06, 2020

Test Method & Test Result Please refer to following pages.

Test Requested Result
As specified by client, according to FDA 21CFR 177.2600 Rubber articles
intended for repealed use to test Total extractives in distilled water at reflux
temperature and Total extractives in N-hexane at reflux temperature in the
submit sanple(s)

PASS

Approved by: AW 2[4"’

RODUSN

Tested by: LQ@ 27
o~
Reviewed by: M Date of issue: ~ March 5

Shenzhen Alpha Product Testing Co., Ltd.
Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen, Guangdong, China

TEST REPORT

Report No.: A2002051-C01-R03 Date: March 06, 2020 Page 2 of 3
Tested Sample/Part Description
No.1:Miky siicon
Test method
[ Tested Item(s) | Test Method | Measured Equipment(s) |
| Total extractives | Foazicrri772800 | Analytical Balance |
Test Result
1. Total extractive in distiled water at reflux temperature:
Test Item(s) Ll MDL Limit Unit
No.1
First 7 hours extraction 13 05 20 mg/in®
2 hours extraction ND. 05 1 mg/in®
2. Total extractive in n-hexane at reflux temperature
Result
Test Item(s) MDL Limit Unit
No 1
First 7 hours extraction 15 05 175 mgin
2 hours extraction 05 05 4 mgi

Remark: N.D. = Not Detected (<MDL)
MDL = Method Detection Limit

Shenzhen Alpha Product Testing Co., Ltd.

Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen, Guangdong, China

Fiscal Year 2020
CERTIFICATE OF FDA REGISTRATION

This certifies that:
SHENZHEN LEZHENG TECHNOLOGY CO., LTD
B building H block, North industrial park, Luo Yan Street. Bao an area Shenzhen,
Guangdong, 518105, CHINA

pleted the FDA and Device Listing with the US Food & Drug
Administraion, through UCL-REG SERVICE INC.
‘Owner/Operator Number: 10064695
Product Code:
MSH

(| b
e
UCL-REGSERVICE INC.

602 ROCKWOOD ROAD WILMINGTON,
NEW CASTLE DE 19802 USA




TEST REPORT w

R 1.C01-RO1 €h 06, 108
Applican: Shenzhen Lezheng Technology Co. Ltd
Addross: 8 buikding H block. North Indusrial Park, LuoYan Street, Baoan

District, Shenzhen City.

The following samplefs) and sample information wasiwere submitted and identified byfon the
behalf of the client:

Sampie Name Sticons mask
Lotho. mvazzunn

WodeiNo s

antactrer Shenzhen Lezheng Tochnology Co. 13
Samgie Recomed Date Febmuary 26, 2020

Testog Porod Febeuary 26, 2020 - March 06, 2020

Test Method & Test Resufl Pz refe to bollowng pages.

Test Requested Result

2015863 0 test Lead (Pb), Cadmam (Cd), ey (), Hoavlrd

. . Benzybusy
012 chybexyl phifakstelDEHP) and Drsobusy! phifiie(DIBF) m he tested
matonals o the sutmeted samgie(s)

Tooman %&W/ sopar 2l
P W

Shenzhen.
BuBang | No.2, Loom Read, Fuyong Sireel, Bag'an Desnct, 512103, Shenzhen, CLsAgacg. China

TEST REPORT

Roport No - A2002051.CO1-R01 Date: March 06, 2020 Pagedol®
Tost Resuit
woL | Evrons
Tested o
gl ot | Noz | Mo | Nou | (moha) | Limit mohe)
Lead 75) WD | ND | ND | ND. | 2 00
Codmam (Ca) Wb | WO | WD | WD | 2 )
ercury g) Wo [ W0 [No [ ND | 2z | iow
Hexavalent Chromum (Cr(VE)) ND | ND | ND | ND. 8 1 1000
Polybrominated Bigheryis(PB8s) | ND | NO_| ND | ND. s | o
Dphery Ethers
no [ No | wo | No
(PBOES) 5 e
ND [ ND_ | ND | ND | @ | sow
W0 | NO | ND | WD | @ 000
W0 | WD | WD | WD | @ 000
ND ND. ND | ND. 0 1000
Reszult (mg/kg) MOL. EU RoMS.
Tosted omis
d Wos Wot (mokg) | Limi (mp'kg)
Lead P5) [T D 2 1000
Caomim (Ca) w0, [T 7 00
Mercury (Hg) ND. ND | 2 1000
Hexavsont Chromum (Civi) [T} [} 0 1000
Polyromestod Biphemy(PB8s) | ND D 5 1000
Dephenyl Ethers.
O O s 1000
(PeDEs) |
WO [} E) 000
) [T [ £l 1000
[ 0. [} e o000
) [T} [T ) 1060
Remark: MOL Detecton Lini

‘Shenzhen Apna Co,
Buang | Na 2, Loem Road, Fuyong Sireel, Bac'an Disnct, 518103, Shesuhen, Guangdong, China

CERTIFICADOS

TEST REPORT w

& corRol Mareh o s
Testod Sampl Descripton
No. Description Material name Lot No. Model No
Sicone s
1| Miky sikcon S ol W 00201 6
Shcon o ar et vt
P S |l S p— "
|73 | Groen ron-woven fabric Arpbacteral doth 202002902 WSSy
4 [Vite meh v e[ R | s
& Vinae e coron | v conm ETEN
& | Whie o woven | oo )
Test mthod
Tested Remi(s) Test Method | (5)
T Ecmwismn o .0ES
Gadmum (08 Ec ezt 52013 P 0€s
Mercury () 1EC 62321-4.2013+AMD1 2017 ICP-OES.
e
Hecaert hvom (Co(v) deteeminaton of Totad Creomean | V-Vl
by IEC 62321.52013 >
oo EC ezt 6 2015 Ty
3 Dppery s WCemtezmn | Gows
Prbmltes 00P. G0 OEYi. OBP) TEC 22218 17 s
St Ay Prodet Tetng Co, 14
Buang . o2, Lo et Fuyong Sest, B D, 18103, S, Csegdong, China
Repart No - A2000051-CO1.RO1 Dato: March 06, 2020 Pagodols
Test Process

1. Lead(Pb, Cadmium(Cd), Chromiumi{Cr)

|l |
Ay m«om}(
e || M
-~

s
[
ey
iy | [
7k
=

3. Hexavalent Chromium (Cr (V)
(1) IEC 82321722017

w ppr—
[ o samle s ploce Add dgeston. magen| [ Dgest i samplo ‘
l A et cktion F:(‘ Fate e | [ ot l
I
Adg e pH ke ke vputh P Analyzed by UV

Shenzhen A Frodud Testing Co., L
Bufang | No 2, i Read. Fuyong Street, Bag'an Disict, 518103, Sheschen, Guangdong. China

TEST REPORT ﬁ

Report No_ A2002051-C01-R01 Date: March 06, 2020 Page 5ol &
. pBDE:
Wewgh sampie and l Extracted with. 1
ol S el
J J -
- - - , Y
| Makewpwin | Transfer the extract et a
[ rmamonss ] -
5. Phthalates{DBP/BBP/DENP/DIBP)
Weigh zample and | Extracted wih .| Precotate wih a second
pacemagassvid | organ sovent |~ ‘organk saivent
| Analzedty GEMS | Trarcfer the extract inko 3 GC vl ]

‘Shenzhen Alpha Product Testeg Co., L
Buiang |, No 2, Loom Fisas, Fuyong Sireet, Bag'an Diwict, 518103, Sheruhen, Guangdong, China

TEST REPORT ﬁ

Shenzhen Al Produd Testrg Co, L.
Butang | No:2, Loon Rsad, Fuyong Sireet, Bag'an Disinct, 519103, Shenzhen, Guongdong, China

TEST REPORT m

Report No - A2002051-CO1-R01 Date: March 06,2020 Page 8ol &

Tested sample photo(s)

‘Shenzhen Al Product Testing Co., L4
Bulang |, No 2, Loon s, Fuyong Sireel, Bag'an Disnct, 518103, Shesuhen, Guaegdong, China

TEST REPORT m
Tested sample photo(s)

5 s

3 4

End of report
Statement

1
for the autherticry which ALPHA hasiit verified,
2 y
3 HA,

‘Shenzhen Alpha Produ Testing Co., L34
Bukang | No 2, Loen Rad. Fuyong Sireet, Bagan Dient, 518103, Shenzhen, Gusngdong, China



